
Parts Breakdown LS1212

Page 1 of 6 2/13



Parts Breakdown LS1212

Page 2 of 6 2/13



Parts Breakdown LS1212

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 911373-5 P.H. SCREW M6X50, LS1013  4
 2 159962-0 MOTOR HOUSING COMPLETE, LS1013  1
 3 265995-6 TAPPING SCREW 4X18, BO4556K  2
 4 416075-3 REAR COVER, LS1013  1
 5 631237-4 CONTROLLER, LS1214FL  1
 6 265995-6 TAPPING SCREW 4X18, BO4556K  1
 7 CB154 CARBON BRUSH SET, 194986-9  1

 194986-9  CARBON BRUSH SET, 194986-9

 181047-4  CARBON BRUSH SET 154,5402A

 8 643650-4 BRUSH HOLDER CAP, 5007F  2
 9 858579-3 N/A  1
 10 596156-0 FIELD ASS'Y 115V, LS1212  1
 11 266059-9 T. SCREW, FLANGE 5X75,2414B  2
 12 911223-4 P.H. SCREW M5X16, 5007MG  2
 13 233187-5 COMPRESSION SPRING 34, LS1212  1
 14 316470-6 SPRING HOLDER, LS1211  1
 15 257163-5 RING 6, LS1016L  1
 16 253804-1 F. WASHER 6, LS1016L  1
 17 922331-6 H.S.H. BOLT M6X20, LS1016L  1
 18 344472-2 LINK PLATE, LS1212  1
 19 257163-5 RING 6, LS1016L  1
 20 253804-1 F. WASHER 6, LS1016L  1
 21 961018-5 STOP RING E-5, LS1016L  1
 22 231240-1 COMP. SPRING 7, LS1016L  1
 23 256633-1 PIN 6, LS1016L  1
 24 231928-3 RING SPRING 8, LS1016L  1
 25 961057-5 RETAINING RING S-17, LS1016L  1
 26 211251-2 B.BEARING 6003LLB, 5477NB  1
 27 285686-3 BEARING RETAINER 94, LS1214FL  1
 28 240001-8 FAN 80, LS1016L  1
 29 516736-6 ARMATURE ASS'Y 115V, LS1212  1
 30 681642-5 INSULATION WASHER, LS1016L  1
 31 211061-7 B. BEARING 6000LLB, 6222DWE  1
 32 416264-0 BAFFLE PLATE, LS1212  1
 33 664463-0 CORD (2X14X8 SJ), 5007F  1
 34 682505-8 CORD GUARD, 5007F  1
 35 687052-4 STRAIN RELIEF, 5007F  1
 36 265995-6 TAPPING SCREW 4X18, BO4556K  2
 37 414546-4 CAM, LS1011  1
 38 416000-4 LOCK OFF LEVER, LS1040  1
 39 411478-6 SWITCH BUTTON, LS1011  1
 40 182910-4 HANDLE SET, LS1013  1
 41 231457-6 COMP. SPRING 3, HR2400  1
 42 651923-1 SWITCH, LS1040  1
 43 415999-0 SWITCH LEVER, LS1040  1
 44 265995-6 TAPPING SCREW 4X18, BO4556K  6
 45 182910-4 HANDLE SET, LS1013  1
 46 921467-8 HEX BOLT M8X45, LS1013  1
 47 262003-4 RUBBER RING 6, LS1013  1
 48 911323-0 P.H. SCREW M6X16, LS1211  1
 49 421562-9 GRIP, LS1013  1
 50 344420-1 GRIP HOLDER, LS1013  1
 51 911323-0 P.H. SCREW M6X16, LS1211  1
 52 188379-0 BLADE CASE SET, LS1214F  1

 183896-5  BLADE CASE, LS1214

 153633-1  BLADE CASE CPLT., LS1212

 151816-7  BLADE CASE COMPLETE, LS1212

 53 819215-6 MAKITA LOGO LABEL, LS1214L  1

Page 3 of 6 2/13



Parts Breakdown LS1212

 819064-1  MAKITA MARK, 5402NA

 54 344045-1 STOPPER ARM PLATE, LS1211  1
 55 911113-1 P.H. SCREW M4X10, LS1016L  1
 56 213460-9 O RING 35, LS1016L  1
 57 419277-0 DUST NOZZLE, LS1016L  1

 416133-5  DUST NOZZLE, LS1013

 58 265717-4 SCREW M6X43, LS1016L  1
 59 262001-8 RING 5, LS1016L  1
 60 317176-9 STOPPER ARM, LS1212  1
 61 211031-6 BALL BEARING 608LLB, 9227C  1
 62 961054-1 RETAINING RING S-14, 6302  1
 63 226750-1 SPIRAL BEVEL GEAR 35, LS1214FL  1
 64 262074-1 RUBBER RING 20, LS1013  1
 65 267035-6 F. WASHER 14, LS1214F  1
 66 316473-0 HOUSING W/O BEARING, LS1211  1
 67 254202-2 KEY 4, 9924DB  1
 68 322989-5 SPINDLE, LS1212  1
 69 211278-2 BALL BEARING 6203DDW, GA7021  1
 70 285828-9 BEARING RETAINER 66, LS1211  1
 71 257022-3 RING 16, LS1013  1
 72 224333-1 FLANGE 53, LS1040  1
 73 257060-5 RING 15.88,LS1013  1
 74 224333-1 FLANGE 53, LS1040  1
 75 265405-3 H.F.H. BOLT M10X20, LS1016L  1
 76 344473-0 CENTER PLATE, LS1212  1
 77 344038-8 CENTER COVER, LS1211  1
 78 265324-3 H.F.H. BOLT M8X12, LS1016L  1
 79 231613-8 T. SPRING 45, LS1211  1
 80 450130-1 SAFETY COVER, LS1212  1

 416263-2  SAFETY COVER, LS1211

 81 253977-0 F. WASHER 6, LS1011  1
 82 911213-7 P.H. SCREW M5X12, LS1040  1
 83 265008-3 .SCREW M5, LS1011  1

 265985-9  HEX.SOCKET HEAD BOLT M6, LS1016L

 84 911223-4 P.H. SCREW M5X16, 5007MG  2
 85 265406-1 H.BOLT M10X130, LS1211  1
 86 253024-7 F. WASHER 10, LS1016L  1
 87 331428-4 PIPE, 2414NB  1
 88 252105-4 HEX LOCK NUT M8-13, LS1040  1
 89 941201-0 F. WASHER 8, 5007NK  1
 90 151813-3 ARM COMPLETE, LS1212  1
 91 322988-7 STOPPER PIN, LS1220  1
 92 213011-8 O RING 7, HR2511,LS1214FL  1
 93 687095-6 STRAIN RELIEF, LS1016L  1
 94 266026-4 TAPPING SCREW 4X12, LS1016L  1
 95 252130-5 HEX LOCK NUT M10, LS1016L  1
 96 253024-7 F. WASHER 10, LS1016L  1
 97 265455-8 HEX BOLT M8X28, LS1212  2
 99 216003-6 STEEL BALL 10, 2401B, LS1013  2
 100 344475-6 GUIDE PLATE, LS1212  1
 101 231631-6 TORSION SPRING 30, LS1212  1
 102 413067-3 INDICATION PLATE, LS1013  2
 103 911114-9 P.H. SCREW M4X10, LS1013FL  2
 104 233168-9 COMPRESSION SPRING 5, LS1013  2
 105 266131-7 HEX SOCKET HEAD BOLT M12X12, LS1013  2
 106 253852-0 F. WASHER 8, LS1211  1
 107 265442-7 HEX BOLT M8X40, LS1013  1
 108 416886-6 KERF BOARD, LS1211,LS1212  2
 109 266026-4 TAPPING SCREW 4X12, LS1016L  4

 251314-2  SCREW M4X12, LXPH03

 110 252014-7 HEX LOCK NUT M6-10, LS1040  1

Page 4 of 6 2/13



Parts Breakdown LS1212

 111 344463-3 SUB FENCE PLATE, LS1013  1
 112 150732-0 SUB FENCE CPLT., LS1212  1

 150796-4  SUB FENCE COMPLETE, LS1220

 113 253804-1 F. WASHER 6, LS1016L  1
 114 912357-6 C.S.H. SCREW M6X35, LS1013  1
 115 251887-5 SCREW M6X10, LS1016L  1
 116 921451-3 HEX BOLT M8X30, LS1011  4
 117 316905-7 GUIDE FENCE, LS1212  1

 317291-9  GUIDE FENCE, LS1212

 118 266132-5 SCREW M8X320, LS1013FL  1
 119 931402-8 HEX NUT M8, 5037NB  1
 120 271314-6 KNOB 40, LS1212  1

 273444-9  GRIP 37, LS1013

 121 331491-7 PIPE 9-200, LS1013FL  1
 122 152541-3 KNOB 48 COMPLETE, LS1013  1
 123 421563-7 CAP 10, LS1013  1
 124 322924-3 COIL SPRING, LS1013FL  1
 125 322938-2 LOCK PIN, LS1212  1
 126 266034-5 TAPPING SCREW 4X16,  LS1016L  1
 127 232075-3 LEAF SPRING, LS1016L  1
 128 961018-5 STOP RING E-5, LS1016L  1
 129 231307-5 COMP. SPRING 6, LS1013  1
 130 316882-3 PIN HOLDER, LS1212  1
 131 344411-2 SLIDE STOPPER, LS1013  1
 132 251267-5 P.H. SCREW M6, LS1016L  1
 133 256196-7 PIN 5, LS1013  1
 134 266034-5 TAPPING SCREW 4X16,  LS1016L  1
 135 344412-0 STOPPER HOLDER, LS1013  1
 136 331493-3 TURN STOPPER, LS1013FL  1
 137 266034-5 TAPPING SCREW 4X16,  LS1016L  2
 138 911113-1 P.H. SCREW M4X10, LS1016L  1
 139 343678-9 INDICATION PLATE, LS1016L  1
 140 151480-4 TURN BASE COMPLETE, LS1212  1

 151814-1  TURN BASE COMPLETE, LS1212

 141 921356-7 HEX BOLT M6X35, LS1013  2
 142 152542-1 SQUARE ROD COMPLETE, LS1013  1
 143 151477-3 ARM HODER CPLT., LS1212  1

 151815-9  ARM HOLDER COMPLETE, LS1212

 144 251662-9 H. BOLT M10X100, 2030N  1
 145 911113-1 P.H. SCREW M4X10, LS1016L  1
 146 416006-2 LEVER 100, LS1040  1
 147 252144-4 HEX. NUT M10-17, LXSL01  1
 148 253024-7 F. WASHER 10, LS1016L  1
 149 152540-5 BEARING BOX B COMPLETE, LS1013FL  1
 150 922451-6 H.S.H. BOLT M8X30, JS3200  2
 151 266026-4 TAPPING SCREW 4X12, LS1016L  3
 152 816325-0 MITER SCALE PLATE, LS1212  1
 153 344474-8 SLIDE PLATE, LS1212  2
 155 286212-1 CAP 20, 2705  4
 156 150733-8 BASE CPLT., LS1212  1

 151812-5  BASE COMPLETE, LS1212

 157 253804-1 F. WASHER 6, LS1016L  1
 158 911113-1 P.H. SCREW M4X10, LS1016L  1
 159 941201-0 F. WASHER 8, 5007NK  1
 160 231266-3 COMP. SPRING 5, LXSL01  1

762001-3 TRIANGLE RULE, LS1016L  1
782232-8 BOX WRENCH 13, LS1016  1
 782212-4  SOCKET WRENCH 13, LS1011

122523-9 DUST BAG, LS1040  1
411478-6 SWITCH BUTTON, LS1011  2
251887-5 SCREW M6X10, LS1016L  1

Page 5 of 6 2/13



Parts Breakdown LS1212

322983-7 VICE ROD, LS1013  1
271303-1 KNOB, LS1030-T2  1
122540-9 VISE ASS'Y, LS1212  1
253804-1 F. WASHER 6, LS1016L  1
343651-9 VISE PLATE, LS1016L  1
251370-2 PAN HEAD SCREW, 5007MG  1
A-91182 12 70T MAKBLADE,LS1220  1
251961-9 H.S.H. SCREW M6X10, LS1040  1

Page 6 of 6 2/13


